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EXPLODED VIEW: ENGINE PARTS

DRAWING #: 006980
APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 0A9046 1 ENGINE 4.3L GM
2 0A9118A 1 FLYWHL 4.3L GM SAE
3 070022 1 WASHER STAR M12 EXT
4 0A6021 6 SCREW HHC 7/16-20 X 1 G8
6 059056A 1 STARTER 5.7L/7.4L GM
8 0A9050 2 BOLT STARTER 4.3L
9 022237 17 WASHER LOCK 3/8
10 045772 1 NUT HEX M10-1.5 G8 YEL CHR
1 049226 1 WASHER LOCK M5
12 051716 1 NUT HEX M5-0.8 G8 YEL CHR
13 0A4244 1 CONNECTOR COIL TO DISTRIBUTOR
14 0A4215 1 DIP STICK 4.3L GM
15 0A4231 1 TUBE DIP STICK 4.3L
16 059057 10" HOSE 3/4 ID SAE-30R2
17 0A2440 2 GASKET THERMOSET
18 026568 2 SCREW HHC 3/8-16 X 2-3/4 G5
19 099729A 1 HOUSING THERM IMPREX
20 061012 1 PLUG STD PIPE 1/8 SOCKET HEAD
21 069939 1 HOUSING THERMOSTAT/WATER INLET
22 035606 1 SENSOR HI COOLANT SHUTDOWN
23 0A4930B 1 HEAT SHIELD RIGHT
24 0A4084 1 MOUNT ENGINE
25 029745 3 SCREW HHC 3/8-16 X 1 G5
26 044101 2 BRACKET SUPPORT SPARK PLUG WIRE
27 023152 2 SCREW HHC 3/8-16 X 3/4 G5
28 022131 2 WASHER FLAT 3/8-M10 ZINC
29 058030 2 RETAINER PLUG WIRES
30 0A4085 1 GASKET EXHAUST MANIFOLD
31 0A3928 1 MANIFOLD RIGHT EXHAUST
32 0C7947A 2 U BOLT 3/8-16 2.5" .D.
33 057794 2 RETAINER SPARK PLUG WIRES
34 0A4277 1 WIRES SPARK PLUG 4.3L
35 022241 4 NUT HEX 3/8-16 STEEL
36 057795A 1 BARBED EL 90 3/4 PLASTIC
37 048191 2 PIN DOWEL M10 X 24
38 032303 6 SCREW HHC 3/8-16 X 3-1/12 G5
39 0A3852 3 PLATE FLEXGM
40 098239 1 CASTING ADAPTOR
41 0E2507 1 PROBE, COOLANT LEVEL 3/8NPTF
42 0D2244M 1 ASSY MAGPICKUP (3/8-24 MALE) (MODEL 004626 ONLY)
43 075885 1 THERMOSTAT 195 DEG
44 0C7947B 2 SADDLE 2 1/2"
45 0F6749 1 ADAPTER 3/8 TO 3/8 BRASS
46 0F9483 1 ASSY PCB WATERLEVEL SNSR INTFC
* 0D6979 1 40KW GUARDIAN WIRE HARNESS (NOT SHOWN FOR MOD. 004626-0)
* 0A4308 1 HARNESS 4.3L STD WIRE (NOT SHOWN FOR MOD. 004373-1)

REVISION: G-6903-E
DATE: 11/22/05

GROUP D

PAGE2OF 2



